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4. ATIOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 igég Tou Aciktn Hxopeiwong Aepogeptou Hyou Tou Sokipiou BidovTal 01O ETTICUVATITOPEVO didypappa
ot ogAida 8 og ouvapTtnon pe Ty ouxvotnTa. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O TapakdTw ZToBuiopévog Aeiktng Hyopegiwong yia @aoua cuxvotAtwy amd 100Hz wg 3150Hz eival
atoTéAeapa afloAdynong oupeuva pe 1o TpodTutro EN ISO 717-1:2020 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to EN
ISO 717-1:2020.

AlamoTtwOeica Ty / Determined value
T raBpiopévog Agiktng Hxopeiwong / Weighted Sound Reduction Index:
Rw (C;Ctr) = 40 (-2;-6) dB
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AEiKTI‘]g HXOIJSiU.)O'I’]Q oUPwva We To/according to
Sound Reduction Index ISO 10140-2:2021

Kataokeuaotrg/Manufacturer: ALUMINCO AE. / ALUMINCO S.A Mpoiov/Product: Mdveh aAoupiviou pe TARpwaon meTpofdpBaka, Wall &
AvaBémc/Client: ALUMINCO A.E./ ALUMINCO S.A Deco / Aluminum panel with rock mineral wood filling, Wall & Deco
EyxatdoTaan/ Installation: ALUMINCO AE. / ALUMINCO S.A OdAapoi dokipwv/Test rooms: FW

Hugpopnvia Tapaywyng / Production date : 1/12/2022

Huepounvia dokipAg/Testing date: 6/12/2022

Maortdoeig dokipiou / Sample dimensions : 1230x1480 mm

Meprypapr Tou dokiyiou & Tng didragng TomoBémang / Sample & mounting description:

MdveA ahoupiviou pg TTAfpwon TeTpoRdpBaka ToToBeTnUéve oUupwva pe To TpoTUTTO ISO 10140-2:2021. AlaoTdosig aTabepou
mrAaigiou: MAdToc 3690mm x Ywog 3080mm pe TAfpwan cuptrayr TAdka TeTpoBapBaka Traxoug 60mm.

Aluminum panel with rock mineral wood filling installed according to ISO 10140-2:2021. Fixed frame dimensions: Width 3690 mm
x Height 3080 mm., filling: compact rock mineral wood slab thickness 60mm.

S dokipiou/S test specimen: 11,40 m?
Emigaveiakr paga/Mass per unit: kg/m? 70 :
Oeppokpacia/Temperature: 18 C° T i ‘ ‘
ExeTikn uypooic/Relative humidity: 50 % 3 ;
Zratikn mieon/Static pressure 101 kPa “5: — ﬁgggjur}r\rr]] E gm_?&gggﬁ;gé]xgig hting curve
V QaAdpou ExmopTig/V Source Room: 56 m® E _—
V ©ahdpou Afwng/V Receiving Room: 51 m? é 0
f(Hz) R@8) | Restd®)| ©
50 17,4 314 2
63 27,6 39,6 3 ;
80 22,1 50,2 ! }I
100 21,9 48,7 50 : A
125 18,6 56,8 E / i
160 24,6 497 H
200 30,2 55,0
250 28,7 50,8
315 31,6 54,6 ¥
400 34,4 59,9 4
500 35,8 63,4 /
630 ) 37,9 67,3
800 39,2 72,5
1000 423 759
1250 45,8 77,6 5%
1600 46,2 78,6 4
2000 48,4 78,8
2500 50,6 73,8 , ,
3150 47,2 69,0 § 3 i
4000 47,5 66,6 ,( L
5000 454 61,4 20 =
: A4
AlamoTwBeioa Tiph / Determined value
ZraBuiopévog  Agikng  Hyopeiwong = 125 250 500 1000 2000  Hz 4000
cup(.pwvct ME TO (ITI'OTE.\EUUCI:I'G HETPRTOEWY OF e
BaAdpoug BOKIMWY OF TPITOOKTARES g
Weighted Sound Reduction Index _ _
accor?:ling o measurement results in test rooms in Csozis0  =-2 dB Coosoo0 =-1 dB Ciooso0  =-1dB
third octaves Cusoatso = -7 dB Ctr,SD—SUUU =-7 dB Cir100-5000 = -6 dB

Rw (C;Cx) = 40 ( -2;-6) dB
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